

## Certificate Of Analysis

**Product No.** B624971  
**Product Name:** Tannic acid  
**CAS NO.** 1401-55-4  
**Lot No.**  
**Inspection Date:**  
**Reinspection Date:**

Test	Specification
Appearance	Light Tan to Brown Powder or Solid
Infrared spectrum	Conforms to Structure
Purity(HPLC)	95 (%) -100 (%)
Sugars/Dextrin Test	Pass
Ignition Residue(Ash)	0-1 (%)
Loss on drying	0-12 (%)

